
  Ref # Part # Description Qty Context Note



2 CH87730A HANDLE, Upper 1    

9 TC05077A THROTTLE CONTROL
ASSEMBLY 1    

10   BOLT, Hex Flange, M6 x 48 1 (Not a serviceable part)  

11   WASHER, Spring Lock, Single
Coil 1 (Not a serviceable part)  

12   WASHER, 6 1 (Not a serviceable part)  
13   NUT, Acorn, M6 1 (Not a serviceable part)  

18 CH87802A HANDLE, Lower Assembly 2 (Includes Ref. Nos. 18-1,
18-2)  

18-1   HANDLE, Lower 1    
18-2   PLUG, Handle 1    
19   GUIDE, Rope 1 (Not a serviceable part)  
20   NUT, M6 1 (Not a serviceable part)  

21 CH87791B KIT, Knobs & Fasteners 1 (Includes Ref. Nos. 21-1,
21-4)  

21-1   KNOB, Nut 2    
21-2   BOLT, Carriage M6 x 40 2    
21-3   CLIP, Throttle Cable 1    
21-4   NUT, Hex Head, Flange, M8 2    
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